
City of Los Angeles

Recycled Water Master Planning

Non-Potable Reuse 
 Master Planning Report

Prepared by:

Los Angeles Department of Water and Power 
and  
Department of Public Works

Volume 2 of 3: Appendices A-G
March 2012



 

 

 
 
 
 
 

THIS PAGE IS INTENTIALLY LEFT BLANK 
 

 



 

 

Appendix A 

Existing and Planned Recycled Water Systems TM 

 



 

 

 
 
 
 
 

THIS PAGE IS INTENTIALLY LEFT BLANK 
 

 



 

Technical Memorandum 

 March 2012   1 

City of Los Angeles  

Recycled Water Master Planning 

  

Title:   Existing and Planned Recycled Water Systems 

Date:  March 2012 

  

1.  Introduction ....................................................................................................................................... 3 
[...]
Comparison of LAGWRP WRR with Title 22/17 Requirements 



Non-Potable Reuse Regulatory and Practices TM 
City of Los Angeles Recycled Water Master Planning 
 

March 2012  15 

There was a revision in the WRR (RWQCB Order No. R4-2007-0007) which triggered a revised 
Title 22 Engineering Report which had to be submitted to CDPH. The report was submitted in 
draft form on January 2008. The final report was submitted to CDPH in April 2009. The City of 
Glendale was a contributing agency for the report. 

LAGWRP Title 22 Engineering Report 

2.2.3 TIWRP 

TIWRP supplies recycled water to the Harbor Water Recycling Project (HWRP). TIWRP is 
owned and operated by the BOS. LADWP owns the Advanced Wastewater Treatment Facility 
(AWTF), and BOS operates the AWTF.  

Located about 20 miles south of downtown Los Angeles, TIWRP receives wastewater from 
Terminal Island, San Pedro, Wilmington, and portions of Harbor City. The majority of the 
wastewater (approximately 60%) treated at TIWRP is from industrial/commercial sources, and 
the remainder (approximately 40%) is from residential sources. 

In service since 1935 and periodically upgraded and expanded, TIWRP has an existing average 
dry weather flow capacity of 30 mgd. TIWRP presently treats an average flow of about 16 mgd 
and is located in San Pedro. Treatment processes consist of screening, grit removal, primary 
sedimentation, activated sludge biological treatment, secondary clarification, tri-media filtration 
and advanced treatment. The AWTF processes have a rated production capacity of 5 mgd and 
include microfiltration and reverse osmosis (RO) followed by lime stabilization and sodium 
hypochlorite disinfection. Tertiary effluent flows above the capacity of the AWTF are 
discharged into Los Angeles Harbor. Brine wastes generated from the AWTF are also 
discharged to the Harbor. Solids are thickened, anaerobically digested, dewatered, and land-
applied in Kern County.  

Recycled water produced by TIWRP AWTF is high-quality advanced treated and disinfected 
effluent that is used primarily for the Dominguez Gap Barrier Project and for irrigation at the 
LADWP Harbor Generating Station. Approximately 2,500 AFY (2.2 mgd average) of RO-treated 
disinfected recycled water produced by TIWRP currently serves IPR and NPR uses. Any excess 
product water (above reuse demands) is returned to the outfall and discharged to the harbor. 

TIWRP operates under the WDR and WRR listed in Table 5. TIWRP has two types of WRR: 1) 
RWQCB Order No. R4-2003-0025, a master water recycling permit for NPR for irrigation, 
industrial, and recreational uses and 2) RWQCB Order No. R4-2003-0134 for IPR injection at the 
Dominguez Gap Barrier Project. 

 

 

 



Non-Potable Reuse Regulatory and Practices TM 
City of Los Angeles Recycled Water Master Planning 
 

March 2012  16 

Table 5: Terminal Island Water Reclamation Plant WDR and WRR ATWF 

RWQCB 
Order No. Description Date 

R4-2003-0025 WRR and master water recycling permit for the HWRP NPR a January 30, 2003 
R4-2003-0134 WRR for the HWRP and Dominguez Gap Barrier Project (IPR) b October 2, 2003 
R4-2005-0024 Reissuance of WDR that serves as a NPDES permit April 7, 2005 
R4-2008-0082 Amending WDR Order No. R4-2005-0024 August 25, 2008 
R4-2011-0033 Amending WRR Order No. R4-2003-0025 February 3, 2011 
R4-2011-0034 Amending WRR Order No. R4-2003-0134 February 3, 2011 

Notes:  
a. Permit holders are: LADWP and BOS. 
b. Permit holders are: LADWP, BOS, LA County Department of Public Works (LACDPW) and Water 

Replenishment District of Southern California (WRD). 

Under the two WRR, recycled water from TIWRP may be used for various irrigation and 
industrial uses, recreational impoundments, as well as for the Dominguez Gap Barrier Project. 
Of these types of reuse, the barrier project constitutes a planned groundwater recharge project, 
which is approved on a case-by-case basis under Title 22 Water Recycling Criteria as IPR. The 
other types of permitted recycled water uses are for NPR. 

TIWRP Recycled Water Limitations 

RWQCB Order No. R4-2003-0025 is a WRR and master water recycling permit that allows 
recycled water use for surface irrigation, industrial or commercial cooling towers, industrial 
boiler feed, and recreational impoundments. TIWRP’s WRR amendment (RWQCB Order No. 
R4-2003-0025) allows the use of recycled water for dust control at permanent facilities and for 
street sweeping in the area covered by the HWRP. Designated surface irrigation may include 
food crops, including all edible root crops where the recycled water comes into contact with the 
edible portion of the crop, parks and playgrounds, school yards, residential and freeway 
landscaping, and unrestricted access golf courses. Other irrigation applications in accordance 
with Title 22 Criteria are also allowed, provided that approvals from CDPH and RWQCB 
Executive Officer are obtained prior to delivery. The WRR specifically state that the TIWRP 
recycled water may not be used for any other uses unless a Title 22 Engineering Report has been 
submitted for those specific uses. This master permit specified that RO-treated disinfected 
recycled water may be used for NPR and acknowledges that the quality of this recycled water is 
better than that required for the applications in the permit and under Title 22. It does, however, 
require approval of additional types of NPR uses which are not specifically included in the 
WRR. 

RWQCB Order No. R4-2003-0134 is a WRR for the HWRP and specifically for the Dominguez 
Gap Barrier Project. These WRR name four agencies as permittees because each has a role in the 
Dominguez Gap Barrier Project. BOS owns and operates TIWRP. The LADWP owns the AWTF 
and BOS operates it. LADWP is the purveyor of the recycled water produced at the AWTF. The 
LACDPW owns, operates, and maintains the Dominguez Gap Barrier to prevent seawater 
intrusion into the West Coast Groundwater Basin. The WRD is responsible with replenishing 
and maintaining the groundwater quality of the Central and West Coast Groundwater Basins. 
Thus, all four agencies are involved in the WRR for the HWRP, which is supplied by TIWRP. 



Non-Potable Reuse Regulatory and Practices TM 
City of Los Angeles Recycled Water Master Planning 
 

March 2012  17 

TIWRP’s WRR amendment (RWQCB Order No. R4-2011-0034) removes the blending station 
requirement for the Dominguez Gap Barrier Project. 

Both of the above permits require that TIWRP produce RO-treated and disinfected effluent for 
recycled water uses. Stringent effluent limits are set for the disinfected RO-treated recycled 
water, primarily because it is used for IPR purposes. More information about the IPR from 
TIWRP is contained in a separate TM. In addition to the Title 22 requirements, TIWRP AWTF 
effluent water quality must comply with the limits shown in Table 6.  

Table 6: Summary of Key Recycled Water Quality Limits beyond Title 22 at TIWRP 

Constituent Daily Maximum 
Oil and grease 15 mg/L (Monthly Average = 10 mg/L) 
Total dissolved solids 800 mg/L 
Chloride 250 mg/L 
Sulfate 250 mg/L 
Boron 1.5 mg/L 
Total nitrogen 10 mg/L 
pH 6 to 9 (Monthly Average = 6.5 to 8.5) 
Primary Drinking Water MCLs and 
Action Levels Drinking Water Standards 

Radioactivity Drinking Water Standards 
Taste and Odor-Producing Substances Not causing nuisance or adversely impacting groundwater 
Organics No measurable increase in the groundwater 
Turbidity (NTU) Per Title 22 for membrane filtration 
Total Coliform Per Title 22 

 

According to the WRR/Master Water Recycling Permit (RWQCB Order No. R4-2003-0025 and 
RWQCB Order No. R4-2011-0033), the RO-treated disinfected recycled water produced by 
TIWRP may be used for irrigation, cooling, industrial boiler feed, recreational impoundments, 
street sweeping and dust control at permanent facilities. Surface irrigation uses listed in the 
permit include: food crops, parks, playgrounds, school yards, residential and freeway 
landscaping, unrestricted access golf courses, and other Title 22 irrigation applications with 
CDPH and RWQCB approval. The WRR/Master Water Recycling Permit specifically states that 
recycled water may not be used for any other purposes unless an engineering report has been 
submitted for that application and requirements for that use are prescribed by the RWQCB. 
Recycled water may not be used for direct human consumption or food/drink processing. 
Delivery of recycled water to end users requires the approval of CDPH or LA County DPH. 

TIWRP Specifications for Use of Recycled Water 

RWQCB Order No. R4-2004-0134 and RWQCB Order No. R4-2011-0034 specify requirements for 
use of recycled water only for the Dominguez Gap Barrier Project, which is a planned 
groundwater recharge project involving IPR. A separate TM describes IPR. TIWRP is the City’s 
only plant currently permitted to use recycled water for groundwater recharge. 



Non-Potable Reuse Regulatory and Practices TM 
City of Los Angeles Recycled Water Master Planning 
 

March 2012  18 

The WRR/Master Water Recycling Permit (RWQCB Order No. R4-2003-0025) defines a use area 
as an area of recycled water use with defined boundaries, which may contain one of more 
facilities where recycled water is used. The City is responsible for recycled water use, including 
processing use applications, inspecting point-of-use facilities and ensuring that customers 
comply with Title 22 and Title 17 requirements for use of recycled water. 

TIWRP Use Area Requirements 

The WRR/Master Water Recycling Permit specifies that all recycled water use comply with 
Title 22 Criteria. As a brief summary, irrigation or impoundments must be setback from 
domestic wells, no connections can be made between the recycled water and potable water 
systems. Title 22 signage indicating the use of recycled water at the site must be posted. For 
cooling water applications, mist drift eliminators and chlorination systems must be installed. As 
required for Title 22 irrigation applications, the rate and volume applied must be controlled to 
prevent over-watering and minimize runoff.  

TIWRP’s WRR/Master Water Recycling Permit (RWQCB Order No. R4-2003-0025) reference 
Title 22 and acknowledge that the RO-treated disinfected recycled water produced at TIWRP 
exceeds the quality required for the Title 22 applications included in that permit. TIWRP’s WRR 
(RWQCB Order No. R4-2003-0134) for supplying recycled water to the Dominguez Gap Barrier 
specify stringent water quality limits for that planned groundwater recharge project for IRP. 
Both of TIWRP’s WRR require compliance with Title 17 backflow prevention requirements for 
production and use of recycled water. 

Comparison of TIWRP WRR with Title 22/17 Requirements 

LADWP, BOS, and WRD jointly prepared and submitted a Title 22 Engineering Report for the 
HWRP and Dominguez Gap Barrier Project for use of recycled water in May 1998. In May 2001, 
the CDPH approved the Title 22 Engineering Report and, following a public hearing, provided 
comments and recommendations to the RWQCB for incorporation into the WRR. 

TIWRP Title 22 Engineering Report 

2.2.4 HTP 

HTP, located in Playa Del Rey, is owned and operated by the BOS and serves the City and 
numerous other cities and agencies that contract with the City for services. HTP is the oldest 
and largest of the City’s wastewater treatment plants and has been expanded and upgraded 
numerous times since beginning operation in 1925. Major upgrades to provide full secondary 
treatment were completed in 1999.  

HTP’s average dry weather design capacity is 450 mgd and existing average dry weather flows 
are approximately 300 mgd. Treatment processes at HTP include screening, grit removal, 
primary sedimentation with coagulation and flocculation, high-purity oxygen activated sludge 
biological treatment and secondary clarification. Solids treatment features thickening, 
thermophilic anaerobic digestion, dewatering, and land application or composting resulting in 
Class A solids. 



Non-Potable Reuse Regulatory and Practices TM 
City of Los Angeles Recycled Water Master Planning 
 

March 2012  19 

The majority of the undisinfected secondary effluent is discharged to the Pacific Ocean at Santa 
Monica Bay. Solids from DCTWRP and LAGWRP are discharged to the wastewater collection 
system and treated at HTP. Solids from the Burbank Water Reclamation Plant are also treated at 
HTP. HTP operates under the discharge permit listed in Table 7. 

Table 7: Hyperion Treatment Plant WDR 

RWQCB 
Order No. Description Date 

R4-2005-0020 Reissuance of WDR and NPDES permit April 7, 2005 
 

Besides the ocean outfall, secondary effluent from HTP is delivered to the West Basin Water 
Recycling Plant (WBWRP), which is owned and operated by West Basin Municipal Water 
District (WBMWD) in El Segundo. WBMWD is contractually entitled to receive up to 70 mgd of 
secondary effluent from HTP for tertiary and advanced treatment. WBMWD produces five 
types of “designer” recycled water at the WBWRP ranging in water quality from disinfected 
tertiary effluent to ultra-pure advanced treated recycled water. The disinfected tertiary effluent 
is used for irrigation and irrigation uses. Nitrified water is used for industrial cooling towers. 
The WBWRP AWTF provides microfiltration (MF), RO treatment, and ultraviolet light 
disinfection/advanced oxidation using hydrogen peroxide (UV/AOP) to produced high-
quality recycled water for injection at the West Coast Barrier Project, which is a planned 
groundwater recharge project and IRP. WBMWD also produces two types of specially treated 
RO product water which are used for refinery low- and high-pressure boiler feed water. The 
WBWRP produces a total of 30 mgd of various types of recycled water. Waste brine from these 
facilities is discharged to the ocean via HTP outfall.  

WBMWD also owns and operates the Carson Regional Water Recycling Plant, which is located 
in Carson. Disinfected tertiary effluent from the WBWRP is sent to the CRWRP where it 
receives advanced treatment using two separate trains. Approximately 5 mgd of MF/RO 
treated recycled water is delivered to industrial customers. The second train produces 
approximately 0.9 mgd for industrial cooling towers/boilers. Waste brine from the CRWRP is 
discharged to the ocean using the Los Angeles County Sanitation District’s Joint Water 
Pollution Control Plant outfalls. 

WBMWD’s water reclamation and discharge permits for WBWRP and CRWRP are listed in 
Table 8. 

Table 8: West Basin Municipal Water District WDR and WRR 

Order No. Description Date 
West Basin Water Recycling Plant 
01-043 Stand alone WRR March 29, 2001 
R4-2002-0173 Amending WRR Order No. 01-043 September 16, 2002 
R4-2006-0067 Reissuance of WDRs that serves as a NPDES permit July 20, 2006 
Carson Regional Water Recycling Plant 
R4-2007-0001 WDR December 20, 2006 
 



Non-Potable Reuse Regulatory and Practices TM 
City of Los Angeles Recycled Water Master Planning 
 

March 2012  20 

HTP does not produce recycled water for reuse. No WRR are approved specifically for HTP. 
Secondary effluent from HTP is treated and recycled at the WBWRP. RWQCB R4-2005-0020 
specifies that secondary effluent be conveyed to WBMWD for water reclamation. WBMWD is 
responsible for the permits for the WBWRP. HTP uses disinfected tertiary effluent from the 
WBWRP. 

HTP Recycled Water Limitations 

RWQCB Order No. 01-043 states that recycled water produced at the WBMWD West Basin 
Water Recycling Plant may be used for irrigation and industrial purposes.  

As noted above, HTP does not have its own specifications for production or use of recycled 
water. HTP provides secondary effluent to the WBWRP. WBMWD has its own separate WRR. 

HTP Specifications for Use of Recycled Water 

WBWRP provides recycled water to several users for irrigation and industrial uses WBWRP 
also produces advanced treated recycled water for injection at the West Coast Barrier and other 